_"“.‘g_
S ®
eir—rmm
) | e b

SICO AMERICA INC.

7525 Cahill Road

Minneapolis, MN 55439, USA
Customer Service: 1-800-424-0796
Website: www.sicoinc.com

72IN SINGLE TOP PACER TABLE

Operating Instructions and Parts List
Instrucciones de uso y lista de piezas

Place Table Into the

Use Position:
Coloque la mesa en la
posiciéon de uso:

Grasp the table top edge and pull
downward slowly until the table top
is horizontal.

Tome firmemente del borde superior de
la tapa de la mesa y tire lentamente
hacia abajo hasta que la tapa de la mesa
esté horizontal.

Storage Position
Posicion de almacenamiento

To Move:
Para Moverla:

Always push on
one edge of the
tabletop while
making sure that
the pathway is
clear of
obstructions.

Siempre empuje sobre un borde la tapa de
la mesa mientras se asegura de que no
haya obstrucciones en el camino.

A WARNING

A AVISO

Place Table Into Storage Position:
Cologue la mesa en |la posicién de alma-

cenamiento:
Locate the Rubber Bumper underneath the table

Use Position

Localice el protector de goma debajo del borde de la
mesa, en el lado derecho del protector se encuentra la
cerradura, subelo para desbloquear; levante lentamente
hacia arriba hasta que la superficie de la mesa llega a la
posicién de almacenamiento.

Posicion de uso

edge , on the right side of the bumper find the ‘\\\
lock, lift to unlock, and slowly lift upward until the I S
table top reaches the storage position.

Lift Knob

Perilla para levantar

Lock
Cerradura

Iltem o

No. Description

1 72in Top

2 Top Frame Weldment, Inner

3 Top Frame Weldment, Outer

4 Shoulder Bolt, M10

5 Tube Cap, 1-in.square

6 Tension Bar

7 Tension Bar

8 Hex Head Screw,
M10-1.5x70mm

9 Hex Head Screw,
M10-1.5x30mm

10 Nut, M10x1.5mm

11 Washer, 3/8” SAE

12 Drive Rivet, BH .25 x .38

13 Locknut, M8-1.25

14 Oval Leg

15 Tube Cap, Oval Round

16 Caster Body

17 Caster Stem, M14

18 Spacer, .66x.50

19 Bumper

20 Screw, #4x25mm

21 Damper

22 Tube Cape, Oval Flat

23 Top Frame Assembly @

24 Spacer, Caster Nut

25 Nut, M14-2.0

26 Operating Instruction & Parts List

27 Washer .34x .69 x .06

28 Lock

29 Bolt, M8 x 40mm

30 Screw, M10x1.5x40mm

31 SICO Serial Plate

32 Mounting Plate

Table can
be tipped
over:

Never let
children
move
table.

Never let
children
climb on
table.

Never
store
where
unattended
children
are
present.

DO NOT
push or
pull from
side of
table.

Operate
from end
of table.

Serious
injury or
death can
occur.
101729

La mesa se
puede dar
vuelta:

Nunca deje
que los
nifos mue-
van la
mesa.

Nunca deje
que los
nifos se
suban ala
mesa.

Nunca
guarde la
mesa en
lugares
donde
haya nifios
solos.

-

I
° o

NUNCA
empuje o
tire de la
mesa
desde uno
de sus
lados.

Muévala
siempre
desde el
extremo.

Esto puede
provocar
lesiones
graves o la
muerte.

101729-01

Maintenance:
Oil pivot points every six
months. Wash top with soap and
water.
Mantenimiento:
Engrase los puntos basculantes
periédicamente. Lave la tapa

con aguay jabon.

© 2011 SICO Americas Inc.

Printed in U.S.A. 12-2011

Part No: 121651 Rev. A


http://www.sicoinc.com

